JET

EHVS-80 Edge Sander

708449M...230/50/1
708449T....400/50/3

PARTS LIST

Walter Meier (Tool) AG

Tamperlistrasse 5
CH-8117 Fallanden
Switzerland

Phone +41 44 806 47 48
Fax +41 44 806 47 58
jetinfo.eu@waltermeier.com
www.ettools.com
P-708449M/ T 2010-06-25




Table and Motor Assembly for the EHVS-80 Sander

36

126 135
127

106




Parts List For The EHVS-80 Sander

Table and Motor Assembly

Index Part

No. No. Description Size
T, EHVS80CS-01E............... BaSE ...
2. 994532E .....oeoiiiieiiiieiien, Switch contactor 230/50/1............ccccccvviinnnn. KJD-12.......
............ EHVS80-AE ..................... Switch contactor 400/50/3..................cccceeeee... KID-18 ...
3A........ EHVS80-02BE ................. Switch Box Assembly 230/50/1.........cccccccvvis i,
............ EHVS80-02BAE................ Switch Box Assembly 400/50/3..........cccccccoins i,
4.......... EHVS80-04..........cceevvvees Pan Head SCrew..........ccccccviiiiiiii, 3/16"x1-1/2"
5. EHVSB80-05A..........cccvvees External Tooth Lock Washer.......................... 3/16"...........
6. EHVS80-06............ccevee.. NUL o 3/16"...........
8.t EHVSB80-08...........cceevvees WOrk Table Bar.........ooooiiiiiiiiiiiieieie s e
9A........ EHVS80-09A..........ccoeee. NYION NUL ..o 38",
10A......TS-0561031 .........evvvvrrnnne HeX NUL......oooii 38"
10........ EHVS80-10.......ccovvvevvieens Locking BIOCK .........ccoovviiiiiiii
11........ EHVS80-11.........cccevvvennn. SPriNg PN Ma..............
12........ EHVS80-12........coeveeiiiees LOoCK HandIe .........coooviiiiiiiie et e
13........ 10102023A......cccovvvviiiinnn. KNOD. o e
............ EHVS80-12A.................... Lock Handle Assembly (#12,13) .......ccccceevinns veviiiiiiiiinnnnn,
14........ S0430525 .....cccvvvviiiiiiinnn. KBY ..o 5x5x25........
15........ EHVS80-15..........ccovvveen. Hex Cap BOlt ... 1/4"x3/4” .....
16........ TS-0561011 ......cevvvvvvvnnnnns WaShET ... 14".............
17........ EHVS80-17........cccovvvvenn. TADIE ..ot e
17A......EHVS80-17A.........ovvvrrnnns Hex Cap BOlt ... 5/16"x5/8" ...
18........ EHVS80-18...........ccoeven. SCIEW ..coiiiiiiiiiiiiiiiii M10............
19........ TS-1540073 .....ovvvvvvvrinnnnns HeX NUL.....ooooi M10............
19A......TS-0720091 ........ovvvvrrnnnns Lock Washer ........cccccoiiiiiiiii 38",
20........ EHVS80-20...........ccceveeen. GUIAE BIOCK......cciiiiiiiiiiiiiiiiiiiii
21........ EHVS80-21..........cceevve. FENCE ..o
22........ EHVS80-22A..............c.... JETKNOD ..evvviiiiiiiiiiiiiiiiiiiiiiiie e M8x12mm...
23........ EHVS80-23........cooviiiiiees MOEOr ROHE.....eiiiiiii et e
24........ EHVS80-24.............ccoe. GUIAE Bar.....ciiiiiiiiiiiiiiiiiiii
25........ S0310306 ......ccevvvvrrerrnnnn PiN. M3,
26........ EHVS80-26............cccee. SELSCIeW...covviiiiiiiiiiiiiii 1/4"x1/4” .....
27........ EHVS80-27 .......coviiiiiiees LOCAtioON Plate........ccoiiiiiiiii et e
28........ EHVS80-28...........cceee. POINLEN....coiiiiii
28A...... EHVSB80-28A..........cccovees Locating BIOCK ...
29........ See Next Page................. Sanding Belt........cccccovviiiii 6"x89".........
30........ 10104046........ceveviieeirrennns Miter Gauge Body...........ccccovviiiiiiiiii
............ EHVS80-MG .................... Miter Gauge ASSembIy............ccccocoiiiiiiiiii v,
31........ S0030108 ........oeevvvevvrnnenn, Round Head SCrew............ccccccvviviiiiiiiinnnnnnn, 5/32"x5/8" ...
32........ EHVS80-32........ccevvvveen. NUL o 5/32"...........
33........ EHVS80-33.......cccevvviinnn. KNOD...coi
34... 20101048......cccevvviviiiiinnn Platen.........ooooii
34G .....EHVS80-34G ... Graphite ....oooviiiiiiiii
34B...... EHVS80-34BE ................. SIdE PIAte.....oiiiiiiiiiiiiiiiii
............ TS-0051061..................... Hex Cap Bolt (motor plate — not shown)......... 5/16"x1-1/4"
............ TS-0561021 ..................... Hex Nut (motor plate — not shown) ............... 5/16"...........
35........ EHVS80-35.......ccovviiiiiees TENSION BAr. ..ot et
36........ EHVS80-36A............cee. JET KNOD ..eviiiiiiiiiiiiiiiiiii e M8x35mm...



Index Part

No. No. Description Size Qty.
37A......EHVS80-37A..........ccee. PiN. M6X40mMMm...........eeees 1
38........ EHVS80-38.........cccevvveenn. SPIING. ettt 1
39........ EHVS80-39A..........oeeee. SPACET ....ciiiiiiiiiiiii ettt 1
40........ EHVS80-40............ccee. Hex Cap BOlt ... 5/16"X1" ... 1
41........ EHVS80-41E.................... ROIEr AM oo 1
42........ EHVS80-42...........coeee SNAFT. ..o 1
43........ EHVS80-43.........ccovvveen. NUL o /A" s 1
43B......TS-0267051 ...........covvennee. SEESCIBW...ciiiiiiiiiiiiiiiei s 1
44........ BB-6004ZZ....................... Ball Bearing.........cccccvviviiiiiii 6004ZZ..................... 2
45........ EHVS80-45........ccccoeieenenn. DHVEN ROIET.....eiiieei et e 1
46........ EHVS80-46.............ccee. SPrNG RING ..coovvviiiiiiiiii STW-19.......coeee. 1
47........ EHVS80-47.......ccovvviiiiiens MICrO-AdJUSTING SCIEW .....cceviiiiiiiiiiiiiiiiiiiiiiees e 1
47A...... EHVS80-47A...........ccovees AdJusting-AdUuStING NUL........ooooiiiieee s 1
48........ EHVS80-48...........cceevvees ProteCtive COVEL ..ot e 1
49........ S0030304 ......cooeeevveenrnnenn, Round Head SCrew............ccccccviiiiiiiiiinninnnn, 3/167%3/8” ... 8
50........ EHVS80-50...........ccevveenen. Star Washer .......cccoocciiiiiiiii 316", 19
51........ EHVS80-51.......ccceviiiiiees Belt Tensioning AN ..o 1
54........ EHVS80-54.........cccoevven. Handle..........ooooii 1
55........ TS-0051081 .......evvvvvvvnnnnne Hex Cap BOlt ... 5/16"X1-3/4" ............. 1
56........ TS-0561021 .......evvvvvvvnnnnns HeX NUL.....ooooi 5/16" ..., 1
57....... EHVS80-57.......ccevvvvennn. TiIE SCAIE ..ttt e 1
58........ EHVS80-58..........cceeviiees Hex SOCKet SCrew ........ccccccvvviiiiiiiiii, 3/167X3/8” ... 1
59........ EHVS80-59.......cccevvvvennn. POINEET....coiiiii i 1
60........ EHVS80-60.............cceee.. SCIEW ..coiiiiiiiiiiiiiiiii 3/16"x1/4” ... 1
61........ EHVS80-61E.................... Motor 230/50/1 ... IPh.iis 1
............ EHVS80-61AE ................. Motor 400/50/3 ...........cccoceiiiiiiicci . 3P
............ OES80CS-150SCE .......... Starting Capacitor, (C), not shown ................. 250VAC, 400MFD.....1
............ OES80CS-1500PE.......... Thermal Overload Cut Off, (OL), not shown ... for 230V....................1
62........ TS-0051061 .......cvvvvvvvnnnnne Hex Cap BOlt ... 5/16"x1-1/4".............. 2
63........ TS-0680031 .......evvvvvvvnnnnns WaShEr ... 5/16" ..., 14
64........ TS-0720081 .......vvvvvvvvnnnnns Lock Washer ........cccccoiiiiiiiii 5/16" ..., 8
65........ TS-0561021 .......evvvvvvvnnnnns HeX NUL.....ooooi 5/16" ..., 10
67........ EHVS80-67E.................... Motor Cord 1Ph ... HO5RN-Fx1.0mm...... 1
............ EHVS80-67AE ................. Motor Cord 3Ph.............cccceviiicicciccce . PVC-5Gx1.25mm....... 1
68........ EHVS80-68E.................... Power Cord 1PN .......cccccoiiiii HO5RN-Fx1.0mm...... 1
............ EHVS80-68AE ................. Power Cord 3Ph..............ccccevvvvvceeeee.. HO7TRN-FX1.0mm...... 1
69........ EHVS80-69E.................... Belt COVEN ..o 1
69A...... EHVSB80-69AE ................. Belt Cover (SMaller) ... 1
70........ EHVS80-70A..........cccvvees UP-DOWN PIate .....cooiiiiiiiii 2
71....... EHVS80-71A...........ccoee. JET KNOD ..eviiiiiiiiiiiiiiiiiii e M8x20mMm............eeees 4
72........ EHVS80-72.......ccovviiiiiiens BaCKSIOP ....cooiiiiiiiii 1
81l........ EHVS80-81........ceeveeennn. DRVEIr WIENCN ..ot e 1
82.... EHVS80-82..........ccevve. Flat Head SCrew..........cccccocviiiiiiiii, 3/16"x1/2" ... 8
91........ TS-0680021 .......cvvvvvvvnnnnns Flat Washer.........cccooooiiiiiiii /A" s 5
92........ TS-0720071 ....ovvvvvviviiinnnns Lock Washer ........ccccccoiiiiiiiii /A" s 5
93........ EHVS80-93.......ccooviiiiiees SCIBW ..t M6x16mm................. 1
9%........ EHVS80-94............cccvvees EXtension Table ...t e 1
95........ EHVS80-95..........ccevvveenn. KNOD o 1
9%........ EHVS80-96..........cceevvvees SUPPOIING ROG.......cccoiiiiiiiiiiiiiiii 1
98........ EHVS80-98AE ................. BracCKet.......cooiiiiiiiii 1
104...... EHVS80-104E.................. PIAte.. ..o 1
105...... EHVS80-57AE ................. Scale Label ... 1
106...... EHVS80-106E.................. LD Label....cooo IPh. 1
............ EHVS80-106AE ............. I.D Label...........ccccccecei 3P L
108...... EHVS80-108E.................. Label ... 1



Index Part

No. No. Description Size

109...... EHVS80-109E.................. Label ...
112...... EHVS80-112.................... WaShEr ... 7 ST
113...... EHVS80-113..........cccvvees Protecting Rubber............cccooo
114...... TS-0680031 ......cevvvvvvvnnnnns WaShEr ... M8"x23Dx2t..
115...... EHVS80-115...........ccee. Flat Washer.........ccccoooiiiii 38",
120...... EHVS80-120............ccc.... Fiber Washer..........ccccooooiiiiiiiii, 38",
121...... EHVS80-121 ..........ccevves Fiber Washer ...
122...... EHVS80-122.................... L PIAtE...cooiiiiiii
123...... EHVS80-123...........ccee. Plate......cooiiii
124...... EHVS80-124..................... Pan Head SCrew..........ccccccviiiii, 3/16"-24x3/8"
125...... EHVS80-125...........cccceee Spring Washer........ccccooooiiiiiiiiiii, 3/16".............
126...... EHVS80-126.................... KNOD..
127...... EHVS80-127.........cccevee. Flat Washer.........ccccoooiiiiiii 1/4"x23Dx2t..
128...... EHVS80-128E.................. Strain Relief........ccoooii PG11............
129...... EHVES80-129.................... SELSCIEW...covviiiiiiiiiiiiii 5/16"x1"........
130...... EHVES80-130.............cc.... Hex Cap BOlt ...
131...... EHVS80-131.........cccevene. Label ...
132...... EHVS80-132..........cceee. Hex Cap BOlt ... 1/47x1"..........
133...... EHVS80-133E.................. Belt COVEN ..o
134...... EHVSB80-134E.................. Safety COVEI....ooiiiiiiiiiiii
135...... EHVS80-135E.................. Extension Table COVEr..........cccccoiiiiiiiiiiis v,
............ EHVS80-AT ..................... Adjusting Tool (N0t SNOW) ........covvviiiiiiiiiiiis
............ EHVS80-HK..................... Hardware Kit (N0t ShOW) ........ccooviiiiiiii
............ EHVS80-MG..................... Miter Gauge Assembly Complete .........ccccccer v,
136...... EHVS80-136E.................. Motor Label ..........ccccooiii 1Ph....e
............ EHVS80-136AE ............... Motor Label .............ccccoceeiiiiiiii . 3P

Sanding Belts

40 Grit Open Coat............cccevveeeen. 57422810
60 Grit Open Coat.............ceeeeeennn. 57422910
80 Grit Open Coat..........ccvvvvuennnn. 57423010
100 Grit Open Coat............cccvveeen. 57423110
120 Grit Open Coat............cccuveenn. 57423210
150 Grit Open Coat............vvvvvennnes 57423310
180 Grit Open Coat............vvvvvvnnes 57423410
40 Grit Closed Coat ...........ceeeeeeeee 57618210
60 Grit Closed Coat ............uuunnnn... 57618410
80 Grit Closed Coat ...........cuunnnnn... 57618510
100 Grit Closed Coat .................... 57618610
120 Grit Closed Coat .................... 57618710
150 Grit Closed Coat .................... 57512410
180 Grit Closed Coat .................... 57512510



Stand Assembly for the EHVS-80 Sander




Parts List For The EHVS-80 Sander

Stand Assembly

Index Part

No. No. Description Size Qty.
1. TS-0680031 ........ccounneeeeee. FlatWasher..........cccoiiiiiiiiiiee e, 51167 ... 22
2, TS-0720081 ................... LoCk Washer .........cccooeiiiiiiiiicii e, 51167 ... 10
i FUT TS-0561021 ........ccvunneeeeee. HEeX NUL ..., BI16" i 8
4. EHVS80CS-S04............... SIdE PANEl... oo e 2
B EHVS80CS-S05............... Pad ..o s 4
6. EHVS80CS-S06............... SCIEW ...t e e 5/16"X5/8" ......cccevvn 4
T EHVS80CS-S07............... REAN PANEI ... i s 1
8. TS-0561021 ........ccvunneeeeee. HEeX NUL ..., BI16" i 4
1 FUT TS-0081031 ........ccvvnneeeeee. Hex Cap BOlt ... 5/167-3/4".................. 10
10........ EHVS80CS-S10............... Pan Head SCrew........ccoocveiiviiiiiiiecciee e, M5X10 ... 2
11....... EHVS80CS-S11............... [ 10T PP 1
12........ EHVS80CS-S12............... S 1= 1
13........ EHVS80CS-S13............... Latch ASSEMDIY ....cooiiiiiii 1
14........ TS-1551031 ......ccvvvnnneeenne, LoCk Washer .........cccooeiiiiiiiicii e, M5 2
15........ EHVS80CS-S15............... Front Panel (W/AOOK) ... 1
16........ EHVS80CS-S16............... Pan Head SCIrEW.........iiiiiii e e 2
17........ EHVS80CS-S17............... JET LAbel ... e 1
18........ EHVS80CS-S18............... FlatWasher..........cccoiiiiiiiiiie e, M5 2



EHVS-80
708449 M

Litzenfarben

couleur des cordons

colour of strands
BK black
WH white
BU blue
YE yellow
RD red
BN brown
GY grey
GNYE | green-yellow
oG orange
VT violet

schwarz
weifd

blau

gelb

rot

braun
grau
grun-gelb
orange

violett

noir

blanc

bleu
jaune
rouge
brun

gris
vert-jaune
orange

violet

meaning of symbol

Bedeutung der Zeichen

interprétation

M motor

S switch

C condenser

E electronic unit

F fuse

RS reversing switch
Cs centrifugal switch
oL overload cut-off
LS limit switch

Motor

Schalter

Kondensator
Elektronik Einheit
Sicherung
Drehrichtungsschalter
Fliehkraftschalter
Uberlastschutzschalter
Positionsendschalter

moteur

interrupteur
condensateur

unité électronique
fusible

commu. droite/gauche
déclencheur centrifuge
déclencheur surcharge
micro

230/50/1

PE
L1
N
Ll
>
- Z Z
m m O
O.l ﬁ)] -]
N ® @
}\2 4 7
i~
2 Z >
5 3
= ] 4
m m

OL




EHVS-80

208449 T 400/50/3

PE
L3
L2
L1
colour of strands Litzenfarben couleur des cordons
BK black schwarz noir v o Z
WH | white weif blanc @ @ o
BU |[blue blau bleu A1
YE yellow gelb jaune
RD red rot rouge FO l/l\ﬂ’ 1 i 3 05
BN brown braun brun . 2 §) 4 }j 6 <]
GY grey grau gris \
GNYE | green-yellow griin-gelb vert-jaune N
oG orange orange orange
VT violet violett violet
5 B & w
I z
meaning of symbol | Bedeutung der Zeichen | interprétation = o
M motor Motor moteur
S switch Schalter interrupteur w v u
C condenser Kondensator condensateur
E electronic unit Elektronik Einheit unité électronique % 8 % é
F fuse Sicherung fusible
RS reversing switch Drehrichtungsschalter | commu. droite/gauche OTto
Cs centrifugal switch Fliehkraftschalter déclencheur centrifuge
oL overload cut-off Uberlastschutzschalter | déclencheur surcharge f)
LS limit switch Positionsendschalter micro oL




